
	

 

	
	
	
	

	
	

PARTS 

CATALOG 
	
	
	
Sides Spread-all Spreader 
 
 
Sides Spreaders and Equipment Co., Inc. 
 
 
2017, March 17 
	
	
	



	

	

Table of Contents 
	

Parts List ...................................................................................................... 3 
 

Parts List Continued ..................................................................................... 4 
 

Upper Hopper Assembly .............................................................................. 5 
 

Lower Hopper Assembly .............................................................................. 6 
 

Gate Handle Assembly ................................................................................. 7 
 

Slinger Disc Assembly .................................................................................. 8 
 

Slinger Hub Assembly .................................................................................. 9 
 

Headstock Assembly .................................................................................. 10 
 

Jackshaft Assembly .................................................................................... 11 
 

Mule Drive Assembly Left  .......................................................................... 12 
 

Mule Drive Assembly Right  ....................................................................... 13 
 

Frame  ........................................................................................................ 14 
 

Frame Bolt-on  ............................................................................................ 15



	

	 3	

Listed below are parts that are manufactured and sold by Sides Spreaders and 
Equipment Company only.  
 
Please call our main office at (877)733-3464 to order replacement parts. 
	
	 	

P/N Part 
10014 Handle Weldment 
10097 Jackshaft Weldment 
10118 Headstock Shaft 
10127 Handle Extension 
10144 10" Pulley 
10155 Seal Sleeve 
10188 Skid Plate Bolt -in 
10194 Auger Thrust Washer 
10212 Bushing Housing Machined 
10229 4" Idler Pulley 
10238 Spreader Paddle 
10244 Gate Housing 
10299 Mule Drive Arm Weldment- Left 
10300 Mule Drive Arm Weldment- Right 
10313 Slinger Disc Weldment 
10354 Slinger Shaft Weldment 
10366 Hub 4 on 4 
10367 Hub 2 on 4 
10383 Lower Hopper Weldment 
10387 Upper Hopper Weldment 
10392 Jack Shaft 
10403 Frame Weldment 
10412 Bushing 
10414 Idler Shaft 

P/N Part 
10427 Rear Foot 
10430 Bushing Gearbox 
10464 Slider Weldment 
10469 Gate Link Weldment 
10474 Slinger Guard Weldment 
10477 Handle Gate Weldment 
10495 Bushing Housing Bolt Retainer 
10496 Drive Shaft 
10515 Gearbox Cover Plate 
10517 Gearbox Mounting Flange 
10519 Warn Bushing 
10520 Warn Splined Ring 
10521 Auger Assembly 
10526 Gearbox Standoff 
10528 Slinger Shaft Shim 
10531 Mule Drive Pivot Mount 
10536 Pulley Weldment Head Stock - 4" 
10541 Warn Splined Coupling 
10549 Slider Tab 
10550 Warn Gear Box 
10564 Spring Adjuster Plate Weldment 
10565 Mule Drive Spacer 
10566 Belt Guard 



	

	 4	

Listed below are parts that are not sold by Sides Spreaders and Equipment Company. 
They can be purchased from any local hardware store or the source listed. 	
	 	

Our 
P/N Part Description Source Outside P/N 

10151 National Hub Bearing Standard Trailer Bearing O'Reilly A14 
10152 National Hub Seal Double Lip Loaded Lip Seal O'Reilly 204507 
10158 Key for Headstock   machinekeystock.com   
10160 Key for Slinger   machinekeystock.com   

10166 Grease Fitting .125 NPT Consolidated Truck 
Parts   

10171 Handle Spring Rate 15 LBF/in, 1-1/2 McMaster-Carr 9657K356 
10174 Hub Cap   O'Reilly RG04-020 
10203 Lip Seal   KSC Direct CR24863 (SKE) 
10203 Lip Seal   O'Reilly RG04-020 
10234 Nut 3/4-16 Nylock     
10242 Seal U-Cup   McMaster-Carr 9691K69 
10277 Nut 3/8 Flange Nut UNC Bolt Depot   
10304 Nut 1/2 Flange Nut UNC Bolt Depot   
10305 Nut 1/2" - 13 UNC Nylock Bolt Depot   
10309 Washer 3/8" SAE Bolt Depot   
10323 Bolt 3/8-16 x 2-1/2" Bolt Depot   
10328 Bolt 1/2-13 x 5" Bolt Depot   
10329 Cotter Pin 3/32" x 3/4" length     

10345 Bolt Button Head Cap Screw 
3/8-16 x 3/4" Salem Fastener   

10355 Shaft Seal   McMaster-Carr 9562K47 

10369 Straight Adapter 
1/8NPT to 37 deg Flare       

10374 Adapter Fitting 1/8 NPT to 1/4 JIC 45 deg Consolidated Truck 
Parts   

10445 Bolt 3/8-16 x 1-3/4" Bolt Depot   
10448 Bolt 3/8-16 x 2-1/2" Bolt Depot   
10451 Bolt Flanged 3/8-16 x 1" Bolt Depot   
10490 Bolt Flanged 1/2-13 x 1-1/4" Bolt Depot   
10497 Spindle Washer   O'Reilly RG05-060 
10503 Tang Washer   O'Reilly RG05-060 
10504 Castle Nut 1"-14 O'Reilly RG05-060 
10530 Hanger   O'Reilly 517300 
10548 Mule Drive Spring 3-1/2" Length McMaster-Carr 9624K33 
10557 Jackshaft Spring Rate 217 LBS/In, 4" x 3/4" McMaster-Carr 9657K463 
10558 V-Belt 51" V-Belt v-belts4less.com b-51 
10559 V-Belt 100" V-belt v-belts4less.com b-100 



	

	 5	

PARTS LIST

ITEM
1
2
3
4

QTY
10
1
3
6

PART NUMBER
10277
10387
10410
10451

DESCRIPTION
Nut - 3/8 Flange UNC
Upper Hopper Weldment
Upper Frame Guard
Bolt - Flanged, 3/8-16 x 1”

5 2 10530 Hanger

2

5

4

3

1

	
	
	 	



	

	 6	

PARTS LIST
ITEM

1
2
3
4
5
6
7
8
9
10

QTY
2
2
2
14
1
1
8
1
2
1

PART NUMBER
10194
10242
10244
10277
10380
10383
10448
10464
10495
10496

DESCRIPTION
Auger Thrust Washer
Seal U-Cup
Gate Housing
Nut - 3/8 Flange Nut UNC
Bushing Housing Assembly
Lower Hopper Weldment
Bolt 3/8-16 x 2-1/2”
Slider Weldment
Busing Housing Bolt Retainer
Driveshaft

11
12

1
1

10518
10521

Gearbox Mount Assembly
Auger Assembly

13 1 10541 Warn Splined Coupling
14
15

1
1

10550
10519

Warn Gearbox
Warn Bushing

 
PACK END OF AUGER SHAFT NEAR GEARBOX
WITH GREASE TO ACT AS A WATERPROOF BARRIER
 
ADD MOLY TO GREASE GEARBOX PRIOR TO
ASSEMBLY
 
TORQUE ALL 3/8 FASTENERS TO 25 FT-LBS

2

9 1

7

12

4

2

1

7

9 5
4

10

6

4

3

8

3

414

13

11

12

	
	 	



	

	 7	

	
	 	

PARTS LIST
ITEM

1
2
3
4
5
6
7
8
9
10

QTY
1
1
1
1
1
2
3
1
2
2

PART NUMBER
10014
10171
10445
10127
10477
10451
10277
10469
10329
10309

DESCRIPTION
Handle Weldment
Handle Spring
Bolt 3/8-16 x 1-3/4”
Handle Extention
Handle Gate Weldment
Bolt, Flanged 3/8-16 x 1”
Nut - 3/8 Flange Nut UNC
Gate Link Weldment
Cotter Pin 3/32” x 3/4” Length
3/8” Washer SAE



	

	 8	

PARTS LIST
ITEM

1
2
3
4

QTY
6
12
1
12

PART NUMBER
10238
10277
10313
10345

DESCRIPTION
Spreader Paddle
Nut - 3/8 Flange UNC
Slinger Disc Weldment
Bolt - Button Head Cap Screw 3/8-16 x 3/4”

1

4

2

3

	
	 	



	

	 9	

PARTS LIST

ITEM

1

2

3

4

5

6

7

8

9

10

QTY

1

2

2

1

1

1

1

1

1

1

PART NUMBER

10146

10151

10152

10155

10160

10345

10355

10366

10369

10497

DESCRIPTION

Pulley Weldment Slinger

Hub Bearing

Hub Seal

Seal Sleeve

Key for Slinger

Slinger Shaft Weldment

Shaft Seal

Hub 4 on 4

Straight Adapter 1/8 NPT to 37 deg Flare

Spindle Washer

11

12

13

1

1

2

10503

10504

10528

Tang Washer

Nut, 1”-14, Castle Nut

Slinger Shaft Shim

PULLEY INSTALLED
WITH SET SCREWS

6

3

2

8

9

2

3

4

7

1

5

PACK BEARINGS WITH GREASE
BEFORE ASSEMBLY

NOTE SEALS INSTALLED 
WITH FLAT
TOWARDS BEARING

NOTE SEAL INSTALLED
WITH FLAT
TOWARDS BEARINGS

10

11

12

13

	
	 	



	

	 10	

PARTS LIST

ITEM
1
2
3
4
5
6
7
8
9
10

QTY
1
1
2
2
1
1
1
1
2
1

PART NUMBER
10118
10366
10151
10152
10158
10504
10536
10155
10355
10497

DESCRIPTION
Headstock Shaft
Hub 4 on 4
Hub Bearing
Hub Seal
Key for Headstock
Nut, 1”-14, Castle Nut
4” Pulley
Seal Sleeve
Shaft Seal
Spindle Washer

11
12

1
1

10369
10503

Straight Adapter 1/8 NPT to 37 deg Falre
Tang Washer

5

7

4

3

1

3

4

8

SEAL INSTALLED BACKWARDS
FLAT SIDE OF SEAL TO BEARING
CUT SIDE OF SEAL TOWARDS NUT

SEAL INSTALLED BACKWARDS
FLAT SIDE OF SEAL TO BEARING
CUT SIDE OF SEAL TOWARDS PULLEY

9

2

11

9

10

6

PACK BEARINGS WITH GREASE BEFORE ASSEMBLY
NOTE DIRECTION OF SEALS;  INSTALLED BACKWARDS

12

BEARING SET INSTRUCTIONS:
 
PACK BEARINGS WITH GREASE
TORQUE NUT TO 25 FT-LBS
LOOSEN NUT
RETORQUE TO 5 FT-LBS
CHECK FOR LOOSE OR TIGHT SHAFT ROTATION

3 1/16

3 7/8

3

	
	 	



	

	 11	

PARTS LIST

ITEM

1

2

3

4

5

6

7

8

9

10

QTY

2

1

2

1

2

1

1

1

1

1

PART NUMBER

10304

10374

10490

10367

10151

10174

10152

10392

10097

10504

DESCRIPTION

Nut - 1/2 Flange Nut UNC

Adapter Fitting 1/8 NPT to 1/4 JIC 45 Deg

Bolt, Flange, 1/2-13 x 1-1/4”

Hub 2 on 4

Hub Bearing

Hub Cap

Hub Seal

Jackshaft

Jackshaft Weldment

Nut, 1”-14, Castle Nut

11

12

1

1

10540

10355

8” Pulley

Shaft Seal

13 1 10497 Spindle Washer

14

15

1

2

10503

10557

Tang Washer

Jackshaft Spring

 
PACK BEARINGS WITH GREASE BEFORE ASSEMBLY

PRELOAD INSTRUCTIONS:
 
PACK BEARINGS BEFORE ASSEMBLY
TORQUE BEARING NUT TO 25 FT-LBS
BACK NUT OFF
RE-TORQUE TO 5 FT-LBS
CHECK FOR EXCESSIVE TIGHTNESS OR LOOSENESS
IN SHAFT

27
8

27
16

6

33
8 WHEN INSTALLED

4 FREE HEIGHT

HUB CAP WEEP HOLE
TOWARD TOP
 
COAT WITH 
UNDERCOATING

11

8

12

7

5

1

4

9

5 13

6

10

3

2

1

FITTING POINTS
UP AND OUT

45 DEGREES FROM VERTICAL

NOTE SEAL 
INSTALLED WITH
FLAT TOWARDS BEARING

14

COVER RODS IN
ANTI-SIEZE PRIOR

TO ASSEMBLY

15

	
	 	



	

	 12	

PARTS LIST

ITEM

1

2

3

4

5

6

7

8

9

10

QTY

1

1

1

1

1

1

1

1

1

1

PART NUMBER

10229

10234

10299

10305

10328

10369

10374

10414

10531

10548

DESCRIPTION

Idler Pulley

Nylock Lock Nut 3/4-16

Mule Drive Arm Weldment Left

Nylock Nut 1/2” - 13 UNC

Bolt 1/2-13 x 5”

Straight Adapter 1/8 NPT to 37 deg Flare

Adapter Fitting 1/8 NPT to 1/4 JIC 45 deg

Idler Shaft

Mule Drive Pivot Mount

Mule Drive Spring 3-1/2”

11

12

1

1

10565

10564

Mule Drive Spacer

Spring Adjuster Plate Weldment

Assemble pulley with 
hub side towards arm

3

7

6

2

1

8

10

5

9

4

11

12

	
	 	



	

	 13	

PARTS LIST
ITEM

1
2
3
4
5
6
7
8
9
10

QTY
1
1
1
1
1
1
1
1
1
1

PART NUMBER
10305
10328
10323
10166
10299
10414
10300
10531
10277
10234

DESCRIPTION
1/2”-13 UNC Nylock Nut
Bolt 1/2-1 x 5”
Bolt 3/8-16 x 2-1/2”
Grease Fitting .125 NPT
Idler Pulley
Idler Shaft
Mule Drive Weldment Right
Mule Drive Pivot Mount
Nut - 3/8 Flange Nut UNC
Nylock Lock Nut 3/4-16

11
12

1
1

10369
10565

Straight Adapter 1/8 NPT to 37 deg Flare
Mule Drive Spacer

ASSEMBLE PULLEY WITH
HUB TOWARDS ARM

TIGHTEN BOLT UNTIL SLIGHT
FRICTION ON JOINT

 
ARM AND BRACKET

SHOULD MOVE FREELY

3

10
7

5

11

6

1

2

8

3

12

9

	
	 	



	

	 14	

PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION

1 1 10403 Frame Weldment

	
	 	



	

	 15	

PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION

1 1 10188 Skid Plate Bolt on
1 1 10427 Rear Foot

1

2

	


